

TEST REPORT

Item No: PVC Knife Coated

Date: 2019-11-7

Item Name:	Tarpaulins	Specification	1000D*1000D 20*20 650g	Origin	
Standard	DIN EN ISO2286-2、GB/T3820-1997、DIN53354、DIN53363、DIN53357				
Items	Weight、Thickness、Tensile Strength、Tear Strength、Adhesion、Fire-Resistance				
Result	Testing the sample with the Standard of DIN EN ISO2286-2 ; the result as below				
Properties		Test Method		Reference	Result
Weight (g/m ²)		DIN EN ISO 2286-2		650±20	651
Thickness (mm)		GB/T3820-1997		0.51±0.05	0.52
Tensile Strength (N/5CM)	Warp	DIN53354		≥2200	2961
	Weft			≥2000	2477
Tear Strength (N/5CM)	Warp	DIN 53363		≥280	306
	Weft			≥250	263
Adhesion (N/5CM)	Warp	DIN 53357		≥90	129/116
Fire-Resistance		DIN 75200		Without FR	
Sample					
Approve:			Checker:		